
Campers
Screen

NOVAH  System Technology Co.,Ltd.
Tel：400-115-1688

Mail：int@novah.cc
Web：www.novah.cc



Product Parts List

1X(Floor screen) 2X(Base plate ) 4X(Screen clamp of lifting table )

1 2 3

7 8 9

4 5 6

4X(M hex nut) 4X(Flat washer D8D6)4X(Hexagon cylindrical
head screw M6*30)

4X(Hexagon cylindrical
head screw M8*10 )

4X(Flat washer D8)4X(End cover of screen
clamp of lifting table)



Put the screen clamp of lifting table on the base plate; M8*10 
hexagon cylindrical head screw gets through flat washer D8, 
and into the base plate from the top of the screen clamp of 
lifting table

Step 1

2x

2

3

6

5

Floor screen is put onto the base plate from top to bottom
(Note: No interference in the direction of screen clamp of lifting table)

M6*30 hexagon cylindrical head screw gets through flat washer 
D6, at one side of the screen clamp of lifting table; while the other 
side is tightened by M6 hex nut

Step 2

1

3

2

8
9

7



The end cover of the screen clamp of lifting table press-
es the floor screen from above tightly,Insert downwards, 
until contact the base plate

Step 3 Step 4

3

4


